Rakonheli Main Frame Hardware Set - Blade 200SRX

1. Description:
- Spare parts for RKH's CNC AL and CF Main Frame Set (SKU: 200SRX452).


2. Usage:
- Use for Blade 200SRX.


3. Included:
- (SKU: MR84ZZ-2) 4x8x3mm Radial Bearing (2pcs).
- (SKU: 173505W-10) 1.7x3.5x0.5mm Steel Washer (8pcs).
- (SKU: M1.6x3PH-10) M1.6x3mm Pan Head Screw (10pcs).
- (SKU: M1.6x4PH-10) M1.6x4mm Pan Head Screw (10pcs).
- (SKU: M1.6x5PH-10) M1.6x5mm Pan Head Screw (4pcs).
- (SKU: M1.6x6PH-10) M1.6x6mm Pan Head Screw (4pcs).